
DSH039
MULTI  BELT SQUAT



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List



6

Exploded View



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item 

No
Description QTY

2 Underframe 2
19 Bottom horizontal connection 1 1
20 Bottom horizontal connection 1
55 Washers φ13.5×φ24×2.5 16
72 Hexagonal socket head cap screw M12×145 8
77 Ni hat M12 8



10

STEP 2 Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item 

No
Description QTY

1 Left stand 1
3 Right stand 1
8 Left pedal fixing bracket 1
9 Right pedal fixing bracket 1
55 Washers φ13.5×φ24×2.5 16



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item 

No
Description QTY

52 Tension spring φ2.5*φ18*140 1
55 Washers φ13.5×φ24×2.5 24
57 Washers φ9×φ16×1.6 2
70 Hexagonal socket head cap screw M12×85 8
71 Hexagonal socket head cap screw M12×95 4
82 Hexagonal socket head cap screw M8×35 1
83 Ni hat M8 1
93 Spacer sleeve φ16×φ12.2×12.5 8



12

STEP 4 Note：Wrench Tighten Screws.
Item 

No
Description QTY

15 Foot pedal axle stand 4
18 Barbell stand 2
21 pedal 896×719×5 1
28 Copper bearings φ38×φ25.4×18 4
34 Barbell bar 4
36 Spacer pad φ78×φ47.5×15 6
37 End cap φ38×6 2
50 Left handle frame 1
51 Right handle frame 1
55 Washers φ13.5×φ24×2.5 10
57 Washers φ9×φ16×1.6 6
58 Washers φ11×φ20×2 12
63 Hexagonal socket head cap screw M10×30 6
68 Hexagonal socket head cap screw M12×80 8
69 Drop resistant hexagon socket head cap screw M12×30 4
78 Hexagonal countersunk head screws M10×25 2
83 Ni hat M8 6
85 Hexagonal countersunk head screws M8×45 6
86 Ni hat M10 6
89 Snap ring φ48 2



13



14



15




